[§l40: EEA10-0011

LFQ-3370 /= 4 & #B

Id PartNo PartName

E01-1 11115-A0710-0001 FOMER  M10x1. 25x15mm
E01-2 11116-A0710-0001 TR IE R @ 10. 1X P15.3X2
E01-3 11120-A0710-0001 il ek 9o s AL A (—)

E01-4 11110-A2310-0011 it b A LA

E01-5 27400-A0710-0002 WLl R &

E01-6 T152-0004 PNAIVE TS MGB/T5789  M6x14mm
E01-7 26113-A0710-0001 PEIEFTE 6. Tmmx12. Smmx 1mm
E01-8 25100-A0710-0004 TEMNBNLG A

E01-9 T910-0001 HA&GB/T276

E01-10  [25113-A0810-0001 TR ER R

E01-11  |26111-A0710-0001 PEEAT

E01-12  [26112-A0710-0001 BB e

E01-13  [T152-0019 INFIEEZETEEMEM6 X 12 GB/T5789
E01-14  [27500-A0710-0001 BoSERES

E01-15  [19316-A0810-0002 EESS




COMME
168F-168F2

E-2Hi5MfA =401 CRANKCASE COVER ASSY
‘?&Va

Id PartNo PartName
E02-1 15512-A0710-0001 WL R 4 el (—)
F02-2 15610-A0710-0006 INGE s
E02-3 T151-0001 ANAEZTEMGB/T16674 M8x32mm
E02-4 11120-A0710-0002 BR by 2 AR ()
E02-5 11211-A0710-0001 HR A T
F02-6 15510-A0710-0009 ML RE A
E02-7 11113-A0710-0001 FER el 4 5 72 L
E02-8 T910-0001 A& GB/T276
£02-9 11114-A0710-0005 e A Y
E-3 SEk |SELHFZLM
CYLINDER HEAD & CYLINDER HEAD COVE}
COMME 168F-
168F2 1=
1— (=
Id PartNo PartName
E03-1 T152-0019 INFIEE L THNEAEGB/TH789 M6 X 12mm
E03-2 12200-A0721-0001 KRGk L
E03-3 19143-A0710-0001 ERE
E03-4 12212-A0721-0001 AL Sk 76 P
F03-5 12118-A0710-0001 AT S B REMS X 60
F03-6 18214-A0710-0001 HES DXL IE M8 X 34
F03-7 27100-A0710-0002 KAEFEL A FORTC
F03-8 12100-A0720-0006 ARELSL A
E03-9 12120-A2310-0001 AT Sk B B A A
E03-10  [12117-A0710-0001 RSk ERAH P 10X 16
F03-11  [17218-A0710-0001 HES LR FRMG X 109
F03-12  [19121-A0710-0004 TERE (—)




E-4fh 3075 | EAT T2 K
CRANKSHAFT, PISTON. CONNECT ING&BAL

COMME 168F-168F2

>
Id PartNo PartName
E04-1 13120-A0710-0001 HEAT
E04-2 13313-A0710-0001 T A P
E04-3 13312-A0710-0001 ThEH
E04-4 13311-A2310-0003 THIE
E04-5 13400-A2310-0002 THESHA
E04-6 13112-A0710-0001 e [
F04-7 13110-A2310-0046 i iy L4
E-5 Mi%3MEmmAS RITEBHSE
COMBINATION OFCAM SHAFT& VALVE ROCK
5 & p W i““‘l
WW q 14
? q ? 1 12
COMME 168F-168F2 ¢
............ o
° ’ o G
LN T ? %
...................... ; ’
o I -
2
Id PartNo PartName
E05-1 14310-A0710-0001 AIMRE A A
E05-2 14314-A0710-0001 AR B T RE B
E05-3 14312-A0710-0001 2R el P
E05-4 14311-A0710-0001 KITRE
E05-5 14313-A0710-0001 AT BB T A
E05-6 14220-A0710-0001 HEAT 424l
E05-7 14210-A0710-0001 HEFF 4L
E05-8 14315-A0720-0001 A
E05-9 14418-A0720-0001 ST
E05-10  [14413-A0720-0001 RV (—)
E05-11  [14414-A0710-0001 KT
E05-12  [14420-B9130-0001 49 B 4 A
E05-13  [14411-A0720-0001 AT
E05-14  [14412-A0720-0001 HEAT




E05-15  [14100-A0720-0005 | i 2
E-6 {£iEE 2 At CARBURETOR ASSY
COMME 168F-168F2
Id PartNo PartName
F06-1 17100-A0712-0008 it B 24
E06-2 16244-A0720-0001 T E
E06-3 16243-A0720-0001 FE i fL
E06-4 17113-A0710-0001 IR BN
E06-5 26252-E8310-0001 RELIA T 407 2% 3] o 42
E06-6 16113-A0710-0001 A E-2A Y
E06-7 16120-A0710-0001 A AR R A
E06-8 17219-A0710-0001 AR
E-7 HAHFAZE AR FUEL TANK ASSY
Id PartNo PartName
E07-1 T311-0002 N AR S TR RFGB/T6177. 1 M6
E07-2 16400-A0410-0002 RIMAE R A
E07-3 16610-A0710-0004 T AR LA
E07-4 16510-A0712-0084 PRI 48 2L
E07-5 16557-A0710-0001 H Ak
E07-6 16622-A0710-0002 W J2 (—) 8mm—10mm
E07-7 11513-A0710-0001 WEE
E07-8 16622-A0710-0003 W JE (—) 10mm-14mm
E07-9 12158-A0710-0001 M
E07-10  [T152-0011 ISR L TRNEREGB/T5789 M6x28mm
E07-11  [16630-A0710-0001 H B Sk A A




F07-12  [16621-A0710-0020 | st (—)
E-8 =S EBEZSEAM AIR CLEANER ASSY
,,,,,,,,, PP
3
COMME 168F-168F2
g
e
S
Id PartNo PartName
E08-1 17100-A0712-0008 IR K
E08-2 17111-A0712-0001 S e A% BE R B
E08-3 17112-A0712-0001 TUEA T
E08-4 T350-0002 T HE REGB/T62
E08-5 17120-A0710-0001 TSROt
E08-6 17121-A0710-0001 7S e A% B
E08-7 17129-A0710-0001 IR
E08-8 17200-A0710-0002 HEEHE
E08-9 T311-0002 NV L R REGB/T6177. 1 M6
E-9 ;HA854HF MUFFLER
.
Id PartNo PartName
F09-1 18000-A0712-0034 Y R e e
E09-2 18215-A0710-0001 HAR O A
E09-3 T441-0001 FRERILPEGB/T93 P8
E09-4 T310-0001 INABERIGB/T6170 M8




E-10 > ESNERH RECOIL STARIER

8
=
|

10

L

9
] 7

Id PartNo PartName

F10-1 23100-A0722-0021 2 RS S 24

E10-2 23200-A0721-0003 SR v Ry

E10-3 23230-A0712-0001 hi U4

E10-4 23224-A0710-0001 R B A A 2RI M6x16mm

F10-5 23221-ED910-0001 S

E10-6 19300-A0710-0001 it AR M AR AR R 2 A

E10-7 T152-0033 7N AV A THZ R GB/TH789M6 X 22

E10-8 19211-A0725-0024 K B

E10-9 23260-A0710-0001 S i e A

E10-10 _ |T152-0019 AR RS AEGB/T5789 M6 X 12
E-11 AEITHIFE S REGULATING CONT

Id PartNo PartName

E11-1 T152-0033 INAE L EEMGB/T5789  M6x22mm

E11-2 T152-0019 N AR L THINERECB/T5789  M6x12mm

E11-3 26200-A0710-0011 WIS HE

E11-4 26117-A0710-0001 S

E11-5 26118-A0710-0001 TR S

E11-6 26115-A0710-0001 PR

E11-7 26116-A0710-0001 W K [E A M6x21mm

E11-8 T311-0002 INAVE S THERIGB/T6177. 1 M6

E11-9 26114-A0710-0001 R




E-12 K% &81F FLYWHEEL

Y
Id PartNo PartName
E12-1 23317-A0710-0001 KECUERE MI4X 1.5
E12-2 23316-A0710-0002 HENE
E12-3 19111-A0710-0001 A XU
F12-4 23300-A0710-0011 KEL

E-13 S NZE B4 IGNITION CcOIL

Id PartNo PartName

E13-1 27200-A0710-0001 RUKEREIAA (—)

E13-2 27220-A0710-0001 KACFENE A A

E13-3 T152-0033 7N AV S THZ MG/ TH789 M6x22



E-14 SEZR S WASHER PUMP ASSY

Id PartNo PartName
F14-1 T441-0001 FHE P E P8 GB/TI3
F14-2 T230-0003 $24T M8x25mm GB/T70.1
F14-3 22117-A0710-0001 FE4243x4.78%5
E14-4 55600-EEA10-0001 FRNEEREM
E14-5 55510-E8310-0001 BERNEKERAG
E14-6 55530-E8310-0003 BENHEKEAG
F14-7 55533-E8310-0002 FE SR K EESL
E-15 &% E# 2K CONTROL PANEL ASSY
Id PartNo PartName
E15-1 31200-EEA10-0003 2261 T A S R
E15-2 T354-0001 B B2 M8 GB/T6186.1
E15-3 T151-0008 NAE=HIZEM8x35 GB/T16674
F15-4 23221-ED910-0001 FEHPG22xP35%2.5
E15-5 55431-E8310-0001 AL K EESL
E15-6 26250-E8310-0001 PEXI )R REB G
E15-7 55533-E8310-0001 EIRALEKEESL
F15-8 16913-A0710-0001 H B p20xP35%1.5
E15-9 55533-EC510-0001 AL KEESL




E-16 #1Z2 2 % FRAME ASSY

Id PartNo PartName

El6-1 T354-0001 B H{1E2EM8 GB/T6186.1

E16-2 T151-0008 NAE=HIZEMS8x35 GB/T16674
F16-3 12118-A1710-0001 SELSLIE4E M8x50

E16-4 32480-BB140-0002 HRFEEEY

E16-5 32417-E8310-0001 BF

E16-6 T151-0013 NAE=HIZEM8x40 GB/T16674
E16-7 55130-E8310-0001 KA e 4 A

E16-8 55540-E8310-0001 Rk SEHNG

E16-9 55511-E8310-0001 EEKE

E16-10  [55141-E8310-0003 TEVEATLAT I > 42

E16-11  [31523-EEA10-0001 JHI8 <7 % R B

F16-12  |T415-0001 KB 8.4 GB/T96.1

E16-13  [12118-A0430-0001 SELSLIERE M8x45

El16-14 [T313-0003 12 FFM18 GB/T6182

Fl6-15 |T412-0003 FEHB21 GB/T97.2

F16-16 |45420-E8310-0002 ERAY

E16-17 |T151-0064 NAE=HIZEM8x65 GB/T16674
E16-18  [55150-E8310-0001 FEVEHLE Sl A

E16-19  [55170-E8310-0001 RS A A

E16-20  [55520-F4310-0001 A 4 A

E16-21  [55550-EEA10-0001 M2 A

E16-22  [55160-E8310-0001 AR 14

E16-23  [55180-E8310-0001 e LA

E16-24  [55100-E8310-0001 TEVEAHLEE R K

E16-25 |16842-BC130-0001 B ] ] ] 5




[5171: A2312-X5-0009

COMME 168F-168F2

- Q

[Description Quantity Price |Z&EH
Drain plug  M10x1. 25x15mm 2 0.35
Washer @ 12X 20X 2 2 0.07
0il seal, crankshaft 1 0.71
Crankcase 1 69. 95
0il sensor 1 4.79
Bolt M6x14 2 0.11
Washer 2 0.15
Driven gear, regulator assy 2 2.18
Bearing 6207 GB/T276 1 3.48
Washer 2 SR ERE
Regulating sway bar 1 0.74
Split pin 1 0.03
Bolt M6X12 2 0.10
Diode 1 1.74
Clip 1 0.36




7

Description

Quantity

Price

Seal, dipstick

Seal plug

Bolt M8X32mm

0il seal, crankshaft
Crankcase cover
Dipstick with seal
Pin

Bearing GB/T276
Gasket, crankcase

— = DN == = oY DN

R ASSY

10

=

s

11

S

——

Description

Quantity

Price

Bolt M6X12

Cylinder head cover Assy
Pipe of exhaust gas

Gasket, cylinder head cover
Bolt, cylinder head M8X60
Stud of exhaust outlet M8%34
Spark plug

Cylinder head Assy

Gasket, cylinder head

Set pin®10X16

Stud of exhaust outlet M6X109
Lead wind cover

6

— N DN — = DN R = =

2

Mo oo

cwoo

Ll i i i

©

—_— 0 O

11
33
25
99
34
38
05
48

.87

10
20
44
44
39
20
73
67
20
06

. 56

86



ANCING SHAFT

Description

Quantity

Price

Connect rod assy
Piston pin circlip
Piston pin

Piston

Piston ring set
Woodruff key
Crankshaft assy

— = = e = DN

(ER

Description

Quantity

Price

Valve rocker assy
Lock nut

Sleeve

Valve rocker
Adjusting bolt for valve gap
Pusher guide

Pusher

Tappet

Valve lock clamp
Spring set, valve
Valve spring

Valve stem oil seal
Intake valve

Exhaust valve

o= DN DN DN R = DD DN DN DN

SAR U

wWhr oo m oo mo o

35
02
39
51
44

.22
41.

22

.63

22
44
09
53
76
31
92
36
98
41
36
61

.70



Camshaft Assy

Description

Quantity

Price

Carburetor Assy

Main nozzle

Main jet

Air cleaner gasket
Support fixed, choke cable
Carburetor gasket
Connecting block

Inlet gasket

= = = DN

Description

Quantity

Price

Nut M6

Fuel tank cap assy
Filter cup assy

Fuel tank assy

Air connector

Pipe clamp (1)8mm—10mm
Air connect pipe

Pipe clamp (1) 10mm—14mm
Insulation sleeve

Bolt M6x28

Fuel connector assy

2

e e i i R e e i

16.

26.

O O O = O

oo

— O O = == O

24

42
96
31
07
59
07
86

.07

.11

64
59
87
78
07
09
12
44

. 16

25



|Fuel outlet pipe (1) 1
f
—9
9
Description Quantity Price
Air cleaner assy 1
Air cleaner cover nut 1
Air cleaner cover 1
Wing nut 1
Filter element 1
Washer 1
Seal, air cleaner 1
Air cleaner housing 1
Nut M6 2
Description Quantity Price
Exhaust muffler assy 1
Gasket, exhaust 1
Spring washer 2
Nut M8 2

2.03

42
22
26
16
26
22
22
50
11

CNMNO o wWwo wo =

22.63
0.07
0.03
0.08



Description

Quantity

Price

Recoil starter assy
Recoil starter

Pulling handle assy

Bolt M6x16

Washer 6

Side plate, crankcase

Bolt M6x22

Fan hood assy

Space ring, recoil starter
Bolt M6X12

N N e e o TR R S S =Y

"ROLSYSTEM

Description

Quantity

Price

Bolt M6x22

Bolt M6x12

Regulating frame assy
Back spring

Fine regulating spring
Pulling rod

Lock bolt

Nut M6

Regulating arm

— o e e e = = DN

— DN
o1 O

—_
O = = O = O O

A o o o B S

.89
. 56

63
16
11
69
10
32
09

.10

10
10
00
12
11
26
11
11
48



Description Quantity Price
Nut M14X.5 1
Starting flange 1
Fan 1
Flywheel assy 1
3

1

~

> .

Description Quantity Price
Ignition coil assy 1
Cap of spark plug assy 1
Bolt M6x22 2

0.77
3.05
1.52
19.75

0.00
10. 56
2.18
0.10



-
—

Description

Quantity

Price

Spring washer8

Bolt M8X25mm

Flat key 43X4.78X5
Water pump assy
Outlet pipe

Inlet pipe

Inlet connector

4

= = =

N A
{
«

Description

Quantity

Price

Control panel assy
Nut M8

Bolt M8X35

Washer ®22X ©35X2.5
Outlet connector
Choke cable

Inlet connector
Washer ®20X ®35X1.5
Inlet connector

— = = = = DN S

380.
16.
16.

.44

o
b

coo

woNm®o oo

03
28
38
80
05
86

29

.27
. 26

11
35
44
03
33
54



Description

Quantity

Price

Nut M8

Bolt M8X35
Bolt M8X50
Pin, handrail
handrail

Bolt M8X40
Hang, water pipe
Inhale hose
Water pipe
Support, foot cushion
Cushion, foot support
Washer @8. 4
Bolt M8X45
Nut M18

Washer 21

Wheel assy

Bolt M8X65
Axle

Holder

Spray tube
Spray gun assy
Hang, spray gun
Base handrail
Frame

Clip, plastic

18

W = o= = = = = = DN DN R DD NN = 00

00
27
26
29
39

.28
.61
.42
.50
.00
.94
.15
.30
.84
.24
.47
.44
. 88
.54
.70
.54

2.18

.26
.16
.41



	Sheet1

